
ID. PART DESCRIPTION QTY. REF.:

1 Alternator cover 1 CONJUNTO--20289N

2 DIN6921 M6x35 screw 4 -

HONDA CBR 1000RR FIREBLADE SP/SP2 ’17-’18

Pg. 1/5

M O U N T I N G  I N S T R U C T I O N S

REF  20289N  A L T E R N A T O R  C O V E R

1 Person

1 hour

EASY

https://www.motorcycleid.com/puig/


Nº 8

REMOVE THE COVER

ASSEMBLE THE COVER

Original screwsA

x4

x4

2  
8.9 lbf ft - Tightening torque

A

2
1

1

HONDA CBR 1000RR FIREBLADE SP/SP2 ’17-’18

Pg. 2/5

 M O U N T I N G  I N S T R U C T I O N S REF
 20289N

1 2

3 4
ASSEMBLYASSEMBLY

DISASSEMBLY DISASSEMBLY



ID. PART DESCRIPTION QTY. REF.:

1

Clutch cover

1 CONJUNTO--20289N

2

Water pump cover

1 CONJUNTO--20289N

3 M6x35 DIN6921 screw 6 -

4 M6x40 DIN6921 screw 1 -

5 M6 washer 1 -

HONDA CBR 1000RR FIREBLADE SP/SP2 ’17-’18

Pg. 3/5

M O U N T I N G  I N S T R U C T I O N S

REF  20289N  C L U T C H  &  W A T E R  P U M P  C O V E R

1 Person

1 hour

EASY



Nº 8

3 8.9 lbf  ft - Tightening torque

Original screwsA
REMOVE THE COVER

Original screwsA

A

x3

1

x3

1 3

A

x4

HONDA CBR 1000RR FIREBLADE SP/SP2 ’17-’18

Pg. 4/5

 M O U N T I N G  I N S T R U C T I O N S
REF

 20289N

1 2

3
ASSEMBLY

DISASSEMBLY DISASSEMBLY

4
DISASSEMBLY



Nº 8

ASSEMBLE THE COVER

3-4 94 lbf/in - Tightening torque

2

2 x33x4

4

5

HONDA CBR 1000RR FIREBLADE SP/SP2 ’17-’18

 M O U N T I N G  I N S T R U C T I O N S  
REF

 20289N

ASSEMBLY

5

6
ASSEMBLY

If you’re looking for quality motorcycle chrome trim & custom accessories, visit our website.

https://www.motorcycleid.com/custom-accessories-trim.html

